o ILEK]

1-Needle Lockstitch Upper & Lower Feed
Sewing Machine

—AHFRLETED=ZD Y

DU-140

PARTS LIST

29038502
No.0619-000/




HOW TO MAKE USE OF THIS PARTS LIST
WN=YYAIDRHE

1. The part numbers of parts shown in the figure indicate the corresponding numbers (Ref. No.) shown by the Index,
HizRrant:BaoitBF@, BLsonTuaNRelNo) CHET 2/ F v 221248 5TC, +0G&BrHMNE T

2. Explanation of codes
B8 D ixeA

1} Codes on the “‘Note’’ column
“EIR Woies

(D [ 2 means this part is changed from the previous parts list.
AMBO A=Y AP CHLTSEZEEE AR EESRL 2T
(@) #01......:refer to the "Note' explanation at bottom of page.
001 A= TFo “FIIR" MIREEAEE L TT A w

2) Codes on the "'E.C. (Engineering change)’ column
"FEER" WMLES

(D A.10/83. ... Added from October, 1983
19833 108 & NEM & h i,

(2 D.10/83 . ... Obsoleted from October, 1983
1983F 108 & N #lIfg & A1t

—@ When previous parts {Obsoleted part) and new parts (Added parts) are not interchangeable with each other:
MENERMES LT ENES
In this case, even obsoleted part {D.) can be ordered with the obsoleted part number, so select the parts with changed dates and place your orders,
IOBESRIEEOIENRBTCLIEXTAI TP, HEFRALIN, CTA»OKEHEIRL T FXTFE W

Example ({51}

) ':IEf' Note Part No. Description E.C. ':tml'
o. EiR & B o o Req.
e &n TEFA Ao £ (i §

1 “ B1401-100-000  Needle bar 1D.10/83] /1) k— -

14« B1401-100-000-A Needle bar 1A.10/83] v 1y % — 1

2 @ B1105-200000  Frame cover [D.10/83] [ B1105-300-000 -

_ ! :
W B1105-300-000 Frame cover 1A10/83! T L — LB 1

L@ In case when previous parts and new part are interchangeable with each other:
NRODERIEr»HL2BENEE

In this case the new part number is replaced on the " &% (Japanese)” column of the previous parts, so please order by the new part number,
IoOBER, BERE&OMESEM-CEACHHLALCSRBELVRALTHNEITOT, STILUSRBEBT I EXLT AL

(® c.10/83
1 i 181 105-500-0001 Frame cover EC:'I?Q@E:} Eﬂ#ﬁrm 1
Correct No, Wrong No.
FLuAE B nawF

Please order by the correct part number.
ELVEBTIEXT AL,
® Mm.10/83 ..... The amount required is changed from October, 1983
) The new amount required is shown in the ""Amt. Req". column,
1983F 0B L N#BMHETECH -1, —OBSHBNC-GHF L HE»rRTLTHN T

3) Codes on the '"Amt, Reg."” column

TR MoiLSs

M2 ... Indicates amount required is 2.
HE 2ErFEHLIT.
@ 20 ... Indicates length in meters. (unit is meter)
‘ &, 24—t rEROLET (BEEX—FATH)
@ - . Indicates parts obsoleted from the parts list.
IR —y ) AR LRSI ERS& T T
@ .. Indicates sub parts which construct the assembly part.

Assembly part is shown as "'asm.”" and 7 2 in Japanese, in the "'Description'’ column. B
HSpBEMAL T2 FMRsEDLET $ﬁgﬁ§pi1&%m{:%.§(‘( “asm MM TZIERFLTHN .

el e e e e e R e D e e e R R e e T T T T L e e e e e e L e LA AL

When Ordering The Spare Parts:

In order to ensure that we deliver the correct parts to you, please clearly state when ordering the corresponding PART NUMBER
(ex. B1109-012-A00) and also the PARTS LIST NUMBER (ex. 0010-01, given at the bottom right of the cover) or the MACHINE SERIAL
NUMBER, because there are some parts which have been changed.

MABREXDROER

ZOR=Y YRMIRBIA T A HANR L JEXOBRE, BROFS (BIAE, B1109-012-A00) T IEXTF a L,
BHET, JROA—VIALOERES (REET. BIAE. No0010-01) X3, BIEFS 4 - FRIBO RFFECT
T X, ARDEHEBBED—RLH T BRI L HBE/PFHN FTOTITHT I,

e S b e e E e E i e e L

E A A A A A A At At A S e a8
e LT T T O S S



10.
11.
12.

13.

CONTENTS
B N

FRAME & MISCELLANEOUS COVER COMPONENTS ... ... .. i 1

ER - S KPR

MAIN SHARFT & ARM SHAFT COMPONENTS
by - Z B4R

NEEDLE BAR & THREAD TAKE-UP LEVER COMPONBNTS ...........cccoiiiiiiin )
gtk - RFFBAHR

PRESSURE BAR COMPONENTS ... e 6
A B AR

FEED MECHANISM COMPONENTS .. i e 7
% 0 B

HOOK DRIVING SHART COMPONENTS ... . 9
F i B 4R

THREAD TENSION COMPONENTS .. .. i 10
kiR B AR

UPPER FEED MECHANISM COMPONENTS ... ... i 11
Lt % b B R

KNEE LIFTER & OIL PAN COMPONENTS ... e 13

7 3 S o R
BELT COVER & BOBBIN WINDER COMPONENTS ... ... .. i, 15
NV b AN — e KRB EBRR

THREAD STAND COMPONENTS .. i 16
S 3L TR

TABLE COMPONENTS L i i e 17
A =2 B 4

ACCESSORIES PARTS COMPONENTS .. . e 18
£ 1 o B 4

NUMBRICAL INDEX OF PARTS .. i e 19

# il



1. FRAME & MISCELLANEOUS COVER COMPONENTS
B - 4 BB AR

32—?

14 —28




PART NO,

B1105-141-H00
B1112-141-HAD
B1112-141-H00
B1111-012-000

DESCRIPTION

FACE PLATE ASM,
THROAT PLATE D=2.6
BED SLIDE ASM

BED SLIDE

BED SLIDE SPRING

B1121-141-HAQ-B

AR4E (1)
ARY4Y
A48 1A

§8-6060210-5P

B1118-141-H00
B1150-141-H00
B1123-552-000
B1103-141-H00

SCREW 3/32-56 L=1.9

SIDE PLATE

TOP COVER

THREAD TAKE-UP LEVER COVER
SCALE BASE PLATE

k32 3/32-56 1=1.9
84

Fu4y

FYEVhi-

Jaf¥ Ay

PS-0350102-KR
B1126-201-000
PS-0350102-KR
PS-0350102-KR
B1156-115-000

LUBRICATION OIL GUIDE
FRAME THREAD GUIDE A
NEEDLE BAR CRANK OIL GUIDE
LUBRICATION OIL GUIDE
RUBBER PLUG

FoEy F29177H
7-bAE7sH A
MRIIZYY %2927944
Byl F2917094
vy 77952 74

B1130-141-H00
B3503-201-000
B3504-201-000
B3515-201-000
B3527-012-000

THREAD GUARD

OIL RESERVOIR
0IL FELT

CLAMP SLEEVE NUT
HOLDER

FERty L

77547)

7795 72k

7797+ 1y
W ayy 3R

§5-8111251-5P
TA-1250406-R0
$5-2110920-TP
$5-5090610-5P
B3517-009-000

SCREW

RUBBER PLUG

SCREW 11/64-40 L=6,8
SCREW 9/64-40 L=6
OIL FELT

My AR
bty D=12.5 L=4
WY 11/64-40 L=8, 5
b9239 9/64-40 L=6
999977552 JTikb

OO OO b b s DD b b [t b b e e DD bt e e [ e e

$S-7110710-SP SCREW 11/64-40 L=T WY 11/64-40 L=T7

$S-7110510-SP SCREW 11/64-40 L=5 k53 11/64-40 L=5
28 $S-7110710-SP SCREW 11/64-40 L=7 W52 11/64-40 L=7
29 $S-7110720-SP SCREW 11/64-40 L=7 kI3 11/64-40 L=7
30 $S-7112420-5P SCREW 11/64-40 L=24 WkI3Y 11/64-40 L=24 1
31 $5-8110510-SP SCREW 11/64-40 L=5 FA3Y 11/64-40 L=5 1
32 $8-7112420-SP SCREW 11/64-40 L=24 WkFAY 11/64-40 L=24 1
33 $5-2090710-SP SCREW 9/64-40 L=7 WYY 9/64-40 L=T 1
34 B1131-141-H00 FRAME THRED GUIDE 7-Mb7vi4 B 1
35 $S-7090620-TP SCREW 9/64-40 L=6, 1 W33y 9/64-40 L=6, 1 1
36 $5-6111610-SP SCREW 11/64-40 L=16 £53Y 11/64-40 L=16 1
3T €0-2020000-00 OIL WICK 2y 0, 25 1
38 B1129-141-H00 THREAD GUIDE Yh4 Ml 1
39 212-21452 STITCH BALANCING THREAD TENTION ASM, §44F 4MFadvyb 1
40 D3161-555-B00 SHAFT H44F 4 HFaui (1)
41 D3162-555-B00 SHART GUIDE Y44F AbFasty 7y (1)
42 D3168-555-H0B SPRING Y44F Favviid (1)
43 B3214-047-000 TENTION DISC JA4F Favyis 2
44 B3216-047-000 NUT FA4F Faivtab (1)



2. MAIN SHAFT & ARM SHAFT COMPONENTS
b - 7 i BE AR




REF, NO,  NOTE PART NO. DESCRIPTION [ S | AMT,
1 B1301-201-000 ARM SHART b5 1
2 B1302-141-H00 ARM SHAFT BUSHING, UPPER h59h i 1
3 B1303-141-H00 ARM SHART BUSHING, LDWER FIIYH 2N 1
4 B1305-012-000 GEAR matLT (54) 1
5 B1306-155-000 PINION YonhLe (Yad) 1
6 B1307-155-000 GEAR LARGE Yt (34) 1
7 B1308-155-000 PINION Bk (van) 1
8 B1308-241-H00 GEAR CASE 9% NILr-2 1
9 B1309-115-000 GEAR CASE VAN -2 1

10 €a-2020000-00 0IL WICK 1vy 0, 0434 1
11 RO-1331701-00 RUBBER RING 00y 1
12 $5-8151550-SP SCREW 15/64-28 L=15 br3Y 15/64-28 L=15 2
13 $S-8660810-TP SCREW BN BARY 6
14 $5-9181520-CP SCREW 9/32-20 L=15.0 nohidnE 9/32-20 L=15 1
15 $5-8660610-TP SCREW 1/4-40 L=6 bA3Y 1/4-40 L=6 2
16 $S-7090920-SP SCREW 9/64-40 L=8.5 M3 9/64-40 L=8, 5 2
17 D1201-141-E00 MAIN SHART Ol 1
18 B1202-141-HO0 ARM SHAFT BUSH]ﬂG, FRONT 9vh 3T M 1
19 B1203-141-H00 MAIN SHART BUSHING, INTERMEDIATE Vs Mk 1
20 B1204-141-H00 ARM SHAFT BUSHING, REAR gl Hvn 1
21 B1206-141-H00 COUNTERWEIGHT Y74 1
22 B1227-145-000 BALANCE WHEEL NI 1
23 B1211-141-H00 FEED ECCENTRIC CAM AN ) Avyy hh 1
24 B1211-226-000 ECCENTRIC RETAINER HOUSING Lk R 1
25  B1212-012-000 OIL FELT Al 1
26 B1213-012-000 FELT RETAINER JIbk H1 1
21 B1218-012-000 BUSHING OIL FELT oy A FIbk 1
28 B1702-012-000 01L FBLT 71bb 1
29 £a-2000000-00 0IL WICK vy 0, 0284 1
30 $S-8151780-SP SCREW 15/64-28 L=17.0 k239 15/64-28 L=17 1
31 €a-2000000-00 0IL WICK vy 0, 034 1
32 CS-147121A-SH THRUST COLLAR ASM AFAMIE (J3) 1
33 £S-1471212-SH THRUST COLLAR A7AM (4]
34 SS-8660610-TP SCREW 1/4-40 L=6 FA29 1/4-40 L=6 (2)
35 SS-8151150-8P SCREW 15/64-28 L=10,5 FA2y 15/64-28 L=10,5 1
36 $S-8151550-SP SCREW 15/64-28 L=15 b2 15/64-28 L=15 2
37 $S-8151550-SP SCREW 15/64-28 L=15 b3y 15/64-28 L=15 1
38 €a-2000000-00 0IL WICK vy 0, 06M 1
39 $S-8681950-SP SCREW 9/32-28 L=19 FA3Y 9/32-28 L=19 1
40 TA-0300503-R0 PLUG brey D=3 L=4.5 2
41 €a-2000000-00 0IL WICK vy 0, 08M 1
42 $S-7681750-TP SCREW 9/32-28 L=16,5 k7Y 9/32-28 L=16.5 1
43 $$-8150710-SP SCREW 15/64-28 L=T FA39 15/64-28 L=T 2



3. NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS

&t - RFBR
r N 20 :
I
I
I
|
. o5 :
|
@)
_2 |
‘ ]
9 f I
th I
i
! 1
2
E— 10 15
1 ] ﬁ/
-
[ // | {
) i//,f’//’ ‘/,jéf%?j::i)
\]
¢ 18
- I 19 !
& |
| I
REF, NO,  NOTE PART NO, DESCRIPTION VA AMT
1 B1401-141-H00 NEEDLE BAR Ny 1
2 B1402-115-000 NEEDLE BAR BUSHING (UPPER) NRY A0 )L 1
3 B1403-141-H00 NEEDLE BAR BUSHING (LOWER) . MR Y8, |
4 B1414-232-000 NEEDLE BAR CONNECTING STUD GUIDE ROLLER NRSHF 7v34m 1
95 B1405-012-000 CAP Fy97 1
6 B1418-141-HO00 NEEDLE BAR THREAD GUIDE NG A bl 1
7 MC142-501-300 NEEDLE DPx17 £23 N DPX17 $23 1
8 $S-T080510-TP SCREW 1/8-44 L=4.5 w3 1/8-44 1L=4.5 1
9 $5-8110310-SP SCREW 11/64-40 1=2. 8 b3 11/64-40 L=2, 8 1
10 $5-8150310-SP SCREW 15/64-28 L=3. 4 A2y 15/64-28 L=3, 4 1
11 B1901-115-04A0 THREAD TAKE-UP LEVER ASM, VyhFvey (I3) 1
12 B1901-115-000 THREAD TAKE-UP LEVER UyhFvEy (1)
13 B1902-115-000 THREAD TAKE-UP CRANK Fvty Javh (1
14 B1903-141-H00: END SCREW LEFT NEG Do)y 1
15 B1904-115-000 THREAD TAKE-UP CRANK SHART STUD FYEy DI 1
16 B1210-141-H00 NEEDLE BAR CRANK VRSV 1
17 B1408-141-H00 NEEDLE BAR CRANK ROD NS h3vhng b 1
18 B1411-552-000 NEEDLE BAR CONNECTION NIROF 1
19 SS-6090670-TP SCREW 9/64-40 L=6 t939 9/64-40 L=6 1
20 $S-8151550-SP SCREW 15/64-28 L=15 bA2Y 15/64-28 L=15 1



4. PRESSURE BAR COMPONENTS

=
ELN

|
((((((((((ch(@ 0
“ﬂ g

12

R

|

]

L
REF. NO, NOTE PART NO, AMT
1 B1501-141-H00 PRESSER BAR ERAE L] 1
2 B1509-141-HO00 PRESSER SPRING REGULATOR HhrFaneyiy 1
3 B1510-141-H00 PRESSER SPRING HHFaveyni 1
4 B1510-155-H00 PRESSER BAR BUSHING kg A 1
H B1507-141-H00 PRESSER BAR GUIDE BRACKET ERACULES 1
6 B1515-141-H00 LIFTING LEVER (RILEL] 1
7 B1512-141-H00 HAND LIFTER ER VLS 1
8 B1513-141-H00 SHAFT a7y vl 1
9 B1511-555-000 NUT 1/2-28 FHFAORIRY Fob 1
10 SS-8660610-TP SCREW 1/4-40 L=6 bA3Y 1/4-40 L=6 1
11 B1525-141-HAQ INSIDE FOOT ASM, Hrry (7)) 1
12 PS-0300132-KH SPRING PIN 3x13 Afney 1
13 $$-8110750-SP SCREW 11/64-40 L=6.5 bA2Y 11/64-40 L=6.5 1
14 $S-T7091110-SP SCREW 9/64-40 L=10.5 w3y 9/64-40 L=10.5 1
15 $5-7110840-SP SCREW 11/64-40 L=T7.8 WMe33y 11/64-40 L=7.8 2
16 $5-8110310-SP SCREW FARY 1



5. FEED MECHANISM COMPONENTS

% 0 B %




REF,ND, NOTE PART NO, DESCRIPTION bty A A ANT,
1 B1614-141-H00 FEED FORKED CONNECTION pLECR L 1
2 B1620-141-H00 FEED REGULATOR ) Faveyi4 |
3 B1634-141-H00 STITCH LENGTH REGULATING SCREW ) Fagey 39 1
4 B1601-141-H00 FEED ROCK SHART NI 1
5 B1605-141-H00 FEED ROCK SHAFT CRANK MAFIYT 1
6 B1603-141-H00 FEED ROCKER 497 1
7 B1604-141-H00 BUSHING, FRONT MM 229 1
8 B1651-141-H00 BUSHING, INTERMEDIATE MAEIVIY A 1
9 B1602-141-H00 BUSHING, REAR RANRPUID Gynaa 1
10 NS-6680410-SP NUT 9/32-28 mybiisb 9/32-28 1
11 B1613-141-H00-A FEED DOG vl 1
12 $$-6110710-TP SCREW 11/64-40 L=6.5 53y 2
13 B1148-555-000 SPRING Fageutuit 1
14 B1113-012-000 CENTER SCREW Weh 2
15 B1704-141-H00 FEED LIFTING FORK PEVIEvAINERY, 1
16 B1604-012-000-A FEED BAR SHAFT A 1
17 B1611-155-000-A HINGE STUD FOR PITMAN 09790 1
18 B1618-226-000 HINGE PIN 743 VA 1
19 B1619-141-H00 FEED REGULATOR CONNECTING LINK 743 Wb 1

20 B1621-201-000 CONTROL LEVER SHAFT FVFaoeIbi-vh 1

21 B1622-555-000 HINGE PIN F0VFa0RYFL FAVD 1

22 B1623-201-0A0-A STITCH DIAL ASM. FI4E (%) 1

23 B1624-555-000 REVERSE FEED CONTROL LEVER Hrun- 1

24 B1627-226-000 REVERSE FEED CONTROL LEVER CRANK 052909057 1

25 B1633-122-0A0 CRANK SLIDE BLOCK STUD ASM, FIuni- amyh 13 1

26 §0-1020961-SP HINGE SCREW D=10 H=9, 5 #viy D=10 H=9. 5 1

21 $8-T111120-SP SCREW 11/64-40 L=10.5 WkF3Y 11/64-40 L=10,5 1

28 B1646-201-000 TENSION SPRING bR 1

29 B1647-226-000 SUSPENSTON BRACKET (A) tofl) R3AY A 1

30 B1648-122-000 SUSPENSION HODK (B) koY) Hihy B 1

3 NS-6740510-SP NUT 3/8-28 nyhtot 3/8-28 2

32 CS-111101C-SH THRUST COLLAR ASM, AN (%) 1

33 CS-1111018-SH THRUST COLLAR D=11.11 ¥=10 A7AMY D=11, 11 W=10 (n

34 55-8660610-TP SCREW 1/4-40 L=6 b 1/4-40 L=6 (2

35 RE-0500711-KP SNAP RING 5 U #b27 5 1

36 $5-4080620-TP SCREW 1/8-44 L=6 Y 1/8-44 L=6 2

37 85-6121050-8P SCREW 3/16-28 L=9.5 t54y 3/16-28 1=9.5 1

38 85-6121210-SP SCREW 3/16-28 L=12 k537 3/16-28 L=9 1

39 8§8-6151220-SP SCREW 15/64-28 L=11.5 k5% 15/64-28'L=11.5 1
40 58-6661110-SP SCREW 1/4-40 L=11 b3 1/4-40 L=11 1
41 8§5-7090710-SP SCREW 9/64-40 L=6.8 W73y 9/64-40 L=6, 8 1

42 8§8-7121410-SP SCREW 3/16-28 L=14 w7y 3/16-28 L=14 2

43 88-7121410-sP SCREW 3/16-28 L=14 Wk 3/16-28 L=14 2

44 88-7620750-SP SCREW 3/16-32 L=6, 5 W7y 3/16-32 L=6.5 2

45 €a-2020000-00 0IL WICK ayy 0,14 1

46 §5-8150710-SP SCREW 15/64-28 L=T7 k39 15/64-28 L=7 1
47 $5-8150710-SP SCREW 15/64-28 L=T b3y 15/64-28 L=T 3
48 §5-8620610-TP SCREW 3/16-32 L=6 bA2 3/16-32 L=6 1

49 NS-6680410-SP NUT 9/32-28 aohltot 9/32-28 1

50 83-9660720-SP SCREW 1/4-40 L=T nohyit 1/4-40 L=7 1

51 85-9660910-SP SCREW 1/4-40 L=9. 4 nybydnt 1/4-40 L=9. 4 1

52 $5-7120910-SP SCREW AR 1

53 SD-0950802-sH HINGE SCREW D=9, 53 H=8 $u3y D=9, b3 H=8 1

54 B1147-555-000 PIN HFavevty 1

55 WZ-1052010-KP WAVED WASHER A 10, 5K14, 50, 3 1

a6 B1701-115-000 FEED DRIVING SHAFT ROD Yadhyny b 1

57 B1702-012-000 0IL FELT 71k 1

58 B1705-141-H00 FEED DRIVING SHAFT PEVLE VA 1

59 B1209-141-H00 CAM JAYFEI VAL 1

60 €2-2020000-00 DIL WICK vy 0,07 1

61 Ca-2020000-00 OIL WICK 1y 0,07 1

62 B1606-141-HAQ FEED BAR ASM 054 (93) 1

63 B1606-141-H00 FEED BAR EVLLEe (1

64 B1705-155-000 FEED DRIVING SLIDE BLOCK VEDLERRY UMK (D

65 B1706-155-000 FEED DRIVING SLIDE BLOCK HINGE PIN PEVLE VAR (1)

66 B1707-155-000 FEED DRIVING SLIDE WASHER TR T M

—8—



6. HOOK DRIVING SHAFT COMPONENTS
T i B AR

REF, NO,  NOTE PART NO, DESCRIPTION by r A AMT,
1 B1801-141-H00 HOOK DRIVING SHAFT v 1
2 B1802-141-H00-A DRIVING SHAFT BUSHING, FRONT RN 1
3 B1803-141-H00 BUSHING, INTERMEDIATE YEATHAL 1
4 B1804-141-H00 BUSHING, REAR YEIIAAN 1
9 B1304-012-A00 0IL FELT- SRV b 1
6 212-51053 HODK ASM, w7 (93) 1
7 B1835-141-H00 BOBBIN CASE POSITIONING FINGER e 44 1
8 B1151-141-HAQ COVER ASM, h2 Fa91 vy (%) 1
9 B3508-019-000 WASHER 777 Fa9=al A Aoty (6))

10 B1151-141-H00 LUBRICATING OIL PUMP COVER Wa-29v) 74 (Y]
11 58-5660440-5P SCREW 1/4-40 L=4,0 b2y 1/4-40 L=4 (1)
12 B1153-141-H00 0IL ADJUSTING SCREW pENUEVFELI A7) 1
13 B1155-141-H00 OIL FELT F2927210 1
14 B1152-141-H00 GASKET ESEURL VYR I VE 1
15 B1154-141-H00 0IL PUMP COVER PESEVIRL) 1
16 B9117-012-000 BOBBIN HEy 1
17 B1837-012-0A0 BOBBIN CASE ASM. fevh-2 (3 1
18 CS-079101C-SH THRUST COLLAR ASM, A2AME (43) 1
19 Cs-0791016-SH THRUST COLLAR D=7.94 W=10 292k D=1, 94 W=10 (n
20 §5-8110510-8P SCREW 11/64-40 L=5 RA2¢ 11/64-40 L=5 (2
21 §S-6111210-SP SCREW 11/64-40 L=12 b33% 11/64-40 L=12 4
22 §S-6111620-SP SCREW 11/64-40 L=16.0 b539 11/64-40 L=16 1
23 §S-8151150-SP SCREW 11/64-40 L=3.2 b3 11/64-40 L=3. 2 1
24 NS-6110420-SP NUT 11/64-40 ayhlte b 11/64-40 1
25 §5-8151150-SP SCREW 15/64-28 L= by 15/64-28 L=7 1
26 $5-8151550-SP SCREW 15/64-28 L=T7 by 15/64-28 L=7 1
21 €a-2020000-00 OIL WICK 1y (. 040 1
28 B1156-141-H00 FELT HOLDER 7Nk A1 1
29 €a-2000000-00 OIL WICK 1y 0, 056 1
30 €a-2020000-00 DIL WICK 1y 0, 041 1



kil BE R

THREAD TENSION COMPONENTS

REF, NO, NOTE PART NO. AMT,
1 B3111-141-HAD TENSION POST SOCKET ASM, 1My (3) 1
2 B3111-552-B00 TENSION POST SOCKET AbFatvdy ¥4 (1)
3 B3115-552-000 TENSION POST AFFatvEy (1)
4 B3116-125-000 TENSION NUT AMFay b 1)
5 B3120-125-000 TENSION DISC STOPPER A Fahu5 B4FUIA (1)
6 B3126-012-000 TENSION DISC AMFa95 (2)
7 B3128-012-000 TAKE-UP SPRING PN TIF (1
8 B3129-053-000 "TENSION SPRING AMFatund (1)
9 B3132-552-000 TENSION DISC HOLDER A a9y 5t 6

10 85-8090670-sP SCREW 9/64-40 L=5.5 b2 9/64-40 L=h.5 (1)
11 B3118-552-F00 TENSION RELEASING PIN {b2nrEy B 1
12 B3127-127-000 TENSION RELEASE AUXILTARY PIN bR $Uaky 1
13 B3134-141-H00 TENSION RELEASE PLATE {hanrgh 1
14 SD-0600271-SP HINGE SCREW D=6 H=2.7 ¥viy D=6 H=2. 7 1
15 SD-0600321-SP HINGE SCREW D=6 =3, 2 ¥viy D=6 H=3.2 1
16 $S-8150710-SP SCREW 15/64-28 L=7 br3y 15/64-28 L=T 1

—10 —



8. UPPER FEED MECHANISM COMPONENTS
EiX v B

32

— 11—



REF, NO,  NOTE PART NO, DESCRIPTION E & .k A AMT,
1 B3001-141-H00 FEED DRIVE ECCENTRIC CAM DELLTA 1
2 B3002-141-H00 CRANK CONNECTING ROD hing ¥ 1
3 B3003-141-H00-A UPPER FEED DRIVING SHAFT o iy 9 1
4 B3005-141-H00 CONNECTING LINK yaiy i 1
5 B3006-141-H00 L-SHAPED LINK L 4y 1
6 B3007-141-H00 UPPER FEED SPRING ROD bkl 1
T B3008-141-H00 HINGE SCREW hengl Huiy 1
8 B3009-141-H0A NUT Al Fvadty b 1
9 B3010-141-H00 WASHER by b Fyiedi 1
10 B3011-141-H00 BUSHING 9RPIIY Ml 1
11 B1702-012-000 OIL PFELT by 70k 1
12 B3011-141-H0A BUSHING, FRONT ORI T2 AN 1
13 NS-6150310-5P NUT 15/64-28 nylihab 15/64-28 1
14 SD-0850751-SP HINGE SCREW D=8, 50 H=T.5 §v39 0=8.5 H=1.5 1
15 §5-6151440-SP SCREW 15/64-28 L=14 t53y 15/64-28 L=1 1
16 §5-8150510-TP SCREW 15/64-28 L=4, 7 b3y 15/64-28 L=4 2
17 $5-8660610-TP SCREW 1/4-40 L=6 b23¥ 1/4-40 L=6 2
18 B3012-141-H00-A WALKING BAR DRIVING LINK L 4% nobtiz #3 1
19 B3014-141-H00-A QUTSIDE FOOT BAR L 4% naf 1

20 B3015-141-H00 HINGE SCREW L 4% nobyvdy 2

21 B3016-141-H00 HINGE SCREW, B L 4% nyb¥vdd B 1

22 B3017-141-H00-A SUPPORT Mg 1

23 B3018-141-H00 DRIVING ROD Yy 1

24 B3019-141-H00 HINGE SCREW Yy gy 1
20 B3020-141-H00 SLIDE BLOCK GUIDE HE4¥ 1

26 B3021-141-H00 SLIDE FORK Byl 1
27 B3022-141-H00 HINGE SCREW tydahiviy 1
28 B3023-141-HAO-A SLIDE BLOCK ASM, gydhids (h3) 1
29 B3023-141-H00-A SLIDE BLOCK PIN gydhidz 9 (1
30 83024-141-H00 SLIDE BLOCK eLVEE] o)
31 RE-0400000-K0 E-RING B #vban 4 (1)

32 B3025-141-H00-A CONNECTING ARM Thiling 1

33 B3026-141-100 UPPER FEED DRIVING SHAFT Thil 1
3 B3027-141-H00 BUSHING, FRONT FHIHAT AN 1
35 B3028-141-H00 BUSHING, REAR bty 1
36 B3029-141-H00 UPPER FEED DRIVING ROCK SHAFT HihaF 1
37 B3030-141-H00 ROD pydng 1

38 B3031-141-H00 CONNECTING STUD §4i4 Fan 1
39 B3032-141-H00 CONNECTING STUD SHAFT B4AAFansh 1
40 53033-141-H00 SPRING VL pAllzS 1
41 B3034-141-H00 SPRING POLE ORI 1
42 B3035-141-100 RETAINING PLATE ok 1
43 B3036-141-H00 ADJUSTING THUMB SCREW Yoy itEFateyay 1
44 B3037-141-HAD SPRING BASE ASM. mFIRArEL (93) 1
45 B3037-141-H00 SPRING BAR IR E 4 (1
46 PS-0300322-K0 SPRING PIN ATy ] (1
47 B3013-141-H0A WASHER L 44y M afidisd 2
48 $01 B3013-141-HO0B WASHER L Ahng FHyafidyiz 2
49 CS-1471012-SH THRUST COLLAR D=14, 72 W=10 A3k D=14, T2 W=10 1
50 NS-6660430-SP NUT 1/4-40 e b 1/4-40 1
5l NS-6660430-SP NUT 1/4-40 nyhhta b 1/4-40 1
52 NS-6680320-SP NUT 9/32-28 nyhltyb 9/32-28 1
3 B1526-145-000 PRESSER FOOT 7y 1
54 NS-6160520-SP NUT 1/4-24 nyhtsb 1/4-24 1

55 $S-7090610-SP SCREW 9/64-40 L=6 W33 9/64-40 L=6 1

56 NS-6680410-SP ~ NUT A tydny Fivadtg b A 1

97 NS-6680320-SP KUT B tudny K5yt b B 1
08 PS-0300132-KH SPRING PIN 3x13 FEA4EREY A 3x13 1
59 PS-0300201-Kp SPRING PIN 3, 0x20 FEi4FEACY B 320 1
60 $D-1020961-8P HINGE SCREW Eydng Py 2

61 $5-6121210-5P SCREW 3/16-28 L=12 k739 3/16-28 L=9 1
62 $S-6090810-sP SCREW 9/64-40 L=7.5 t73Y 9/64-40 L=7.5 2
63 $8-7110910-SP SCREW k33 11/64-40 18,5 2
64 $8-T111120-sP SCREW 11/64-40 L=10.5 be72d 11/64-40 L=10.5 2
65 $S-T111410-SP SCREW 11/64-40 L=14 k73 11/64-40 1=14 3
66 $S-8150510-TP SCREW 15/64-28 L=4.7 bA3Y 15/64-28 L=4.7 2

67 $5-8660530-TP SCREW 1/4-40 L=4.5 bA2Y 1/4-40 L=4.5 2

68 SS-8660610-TP SCREW 1/4-40 L=6 tA29 1/4-40 L=6 2

69 SS-0650876-SD WASHER 6. 5x13x0. & L3913 6, 5x13x0, 8 1

Note (#:dc) $01..... Selective parts TERARS,

o =



KNEE LIFTER & OIL PAN COMPONENTS
By . T B

9.

et
(I
\~

— 13—



REF,NO.  NOTE PART NO. DESCRIPTION b v oA A AMT,
1 D3410-141-E00-A KNEE LIFTER LEVER 47472 1
2 8D-0991551-SP HINGE SCREW D=9, 9 H=5.5 $v39 D=9, 9 H=15,5 1
3 B3416-141-H00-A SWIVEL YURGHL2 1
4 SD-0790351-SP HINGE SCREW D=T.9 H=3,5 Fyasg D=7,9 H=3.5 1
5 B3415-141-HAO BAR 7 R 1
6 B3402-141-HAD-A BELL CRANK BRACKET ASM, vaFIH (73) 1
7 B3401-141-H00 BELL CRANK BRACKET YA R4 (1)
8 B3402-141-H00-A BELL CRANK BRACKET YA51 (1
9 B3403-141-H00 PIN YAFIHYAEY (1)

10 B3404-141-H00 ROLLER YAFIIM (1
11 B3405-141-H00 PIN YiFIM HYALY (1
12 B3406-141-H00 SPRING YAF TG 1
13 SK-3483200-SE WOOD SCREW D=4, 8 L=32 W D=4, § L=32 4
14 8S-7120910-8P SCREW 3/16-28 1=9 Mk33Y 3/16-28 L=9 2
15 B8217-141-HAD 0L RESERVOIR ASM. 775% 1
16 105-39906 SET NAIL S723 4
17 BP-8000000-00 VINYL TUBE, WHITE D=8 E=-1i47 8 0.8
18 B3420-141-HAA KNEE LIFTER ASM, L FIuF (03) 1
19 B3426-141-H00-A ARM RiLEibbs (1)
20 B3420-141-H0A MAIN SHAFT V2l (1)
21 B3433-141-H0A BRACKET EFFFAFII YT (0
22 B3432-141-H00 SUPPORT i @
23 B3435-141-H00 SPRING EFITHAFY b ARG 1
24 B3424-141-H00 MOUNTING BRACKET AWHFHTIN (0
25 B3434-141-H00 BRACKET AL (1
26 B3425-141-H00 MOUNTING BRACKET SET SCREW [$ED] (3
27 $5-9182010-SN SCREW 9/32-20 L=20 nyhidbk 9/32-20 1=20 (2)
28 110-23751 KNEE PRESS PLATE ASM, L§774y (9 1
29 MAV-02130000 EDGING Iyl 1

— 14—



10. BELT COVER & BOBBIN WINDER COMPONENTS
N b AN e KRB XBR

REF, NO.  NOTE PART NO, DESCRIPTION by oAA AMT,
1 212-52507 BELT COVER Ahri- 1
2 D8231-141-E00 BELT COVER CAP A Abn-74 A 1
3 D8233-141-E00 BELT COVER CAP B AM-74 B 1
4 08232-141-E00 BELT COVER STAY A MIR-YFa- 1
9 5S-7150740-8P SCREW A bin=baRd 1
6 55-6110480-8P SCREW AWh-79 B bARY 3
7 WP-0621016-SD WASHER ¥ 2
8 §5-7110340-sP SCREW AWh=75 A BARY 6
9 B83201-012-0A0 BOBBIN WINDER COMPLITE ASM, b9 (3) 1

10 SK-3482500-SC WODOD SCREW Wiy 2
11 WP-0501016-SC WASHER ¥l 2
12 §5-6110480-sP SCREW AbhR=FARY 1

— 15 —



11.

THREAD STAND COMPONENTS

kAL TER

1=

RGF. ND.,  NOTB PART NO, DESCRIPTIDN by 2 A AMT
1 B3301-012-0A0 THREAD STAND ASH, 17985 (93) 1
2 B3307-012-000 THREAD GUIDE AMFA VT4 2
3 B3310-012-000 POSITION CUP SET SCREW AMFNYH YA (1)
4 WS-0641560-KR SPRING WASHER 6, 4x11. 9x1.5 Ra¥A% 6. 4x11, 9x1. 5 (1)
5 B3309-012-000 POSITION CUP AMFAPTH 9 1A (1)
6 B3308-012-000 ROD WASHER A M4 V7Y (1
7 B3306-012-000 SPOOL ROD A MyroThy (1
8 NM-6061061-SE NUT M6 nyhdtob M6 10x11, 5x10 (n
9 B3302-012-000 SPOOL REST ROD M7V hy (1)

10 B3312-012-000 SPOOL RETAINER A% JURA (2)
11 B3305-012-000 SPOOL PIN £F3% OfY (2)
12 B3311-012-000 SPOOL REST CUSHION Ar2Ey (2)
13 111-83209 SPOOL REST 1F3% 9 (1
14 WP-0560860-SE WASHER 5, 6x12x0, 8 t3%43 5, 6x12x0. 8 (2)
15 WS-0531060-KR SPRING WASHER 5, 3x8, 3x1 nagH2 5, 3x8, 3x1 (2)
16 NS-6123881-SE NUT 3/16-28 nohhta b 3/16-28 (2)
17 SH-9061080-SE SCREW M6 L=10 nyhidLk M6 L=10 (1)
18 NM-6100663-SE NUT M10 nyhlFeb W10 3va (2)
19 SK-3452000-SE WOOD SCREW D=4.5 L=20 WEIIY D=4, 5 L=20 (3)
20 B3301-012-000 SPODL STAND A M54 (1)
21 WS-1002560-KR SPRING WASHER 10x18x2. 5 Rz 10x18x2. 5 (1)

-—16 —



12. TABLE COMPONENTS
it == B £

1 D8201-141-FAQ TABLE ASM, L R UN) 1
2 D8201-141-F00 TABLE =7 (0
3 D8203-555-B00 DRAMER 4y 0
4 B3204-012-000 DRAWER SUPPORT b4y 1 @)
5 D§204-555-D00 DRAWER STOPPER by ARoI- (1)
6 SK-3311600-SE WOOD SCREW D=3, 1 L=16 #39 D=3.1 L=16 (6)
7 B3209-012-000 RUBBER CUSHION b7 ) (4)
8 B3206-012-000 FELT CUSHION b7 Bavay (4)
9 105-39906 SET NAIL bAD¥ (4)
10 B8212-125-000 RUBBER HINGE WASHER ey (2)
11 B3210-012-000 CUSHION SET NAIL VERVIRD)) (4)
12 170-11263 T STAND ASM. T %40 (93) 1
13 B7114-012-0A0 MOTOR CONNECTING ROD ASM. Loy (r9dy) 1

_17 —



13. ACCESSORIES PARTS COMPONENTS

< 18 o BE AR
—
2 3 4

| 3 o
o )
5 8— 13— R
L

REF.NO, NOTE PART NO, DESCRIPTION I AMT
1 MDB-100B2104 NEEDLE DBx1 #21-4 N DBx] #21-4 1
2 B9109-555-000 SCREW DRIVER, LARGE E5di- (54) q
3 B9110-012-000 SCREW DRIVER, MIDDLE E540- (F29) |
4 B9111-012-000 SCREW DRIVER SMALL ¥540- (vah) |
5 D9118-555-B00 PLASTIC COVER My E M- 1
6 BO121-141-HAO O1LER ASH, 7799 (%) 1
7 B9117-012-000 BOBBIN ey 4
8 B1114-012-000 THREAD GUIDE PIN ANTYHED 1
9 B8213-125-AA0 HINGE ASH, by Y 2
10 B9112-012-000 WRENCH (11x14) VaOIIN (34) 1
11 B9113-012-000 WRENCH (9x10) VaiFant (va-) 1
12 B8216-057-0A0 FRAME SUPORT BAR MY 1
13 B9101-552-000 ACCESSORY BOX Mheyiim 1

-8 =



NUMERICAL INDEX OF PARTS

#® 3l

Part No.
& &

Page Ref.
B No.

Part No.

oo

Page Ref.
2]

No .

Part No.

oo

Part No.

oo

Page Ref.
B No.

B1103-141-H00
B1105-141-H00
B1111-012-000
B1112-141-H00
B1112-141-HAD
B1113-012-000
B1114-012-000
B1118-141-H00

B1121-141-HAQ-B

B1123-552-000
 B1126-201-000
B1129-141-H00
B1130-141-H00
B1131-141-#00
B1147-555-000
B1148-555-000
B1150-141-H00
B1151-141-H00
B1151-141-HAO
B1152-141-H00
B1153-141-H00
B1154-141-H00
B1155-141-H00
B1156-115-000
B1156-141-H00
B1202-141-H00
B1203-141-H00
B1204-141-#00
B1206-141-H00
B1209-141-H00
81210-141-#00
B1211-141-H00
B1211-226-000
B1212-012-000
B1213-012-000
B1218-012-000
B1227-145-000
B1301-201-000
B1302-141-H00
B1303-141-H00
B1304-012-A00
B1305-012-000
B1306-155-000
B1307-155-000
B1308-155-000
| B1308-241-H00
B1309-115-000
B1401-141-H00
B1402-115-000
B1403-141-H00
B1405-012-000
B1408-141-H00
B1411-552-000
B1414-232-000
B1418-141-H00 -
B1501-141-H00
B1507-141-H00
B1509-141-H00
B1510-141-H00
B1510-155-H00
B1511-555-000
B1512~141-H00
B1513-141-H00
B1515-141-H00

10

1

O O O O O N G N O O N O e b o o e e GO e e W e W b e e e O OO0 e i e e O N O O WO O W OSSO O DD IO DD DI
=]
O 00 =3 LD e GO DD O e O e S0 =3 O GO DD = U0 00 =3 O LN e D1 D3 DD )

B1525-141-HAD
B1526-145-000
B1601-141-H00
B1602-141-H00
B1603-141-H00
B1604-012-000-A
B1604-141-H00
B1605-141-H00
B1606-141-H00
B1606-141-HAD
B1611-155-000-A
B1613-141-H00-A
B1614-141-HO00
B1618-226-000
B1619-141-H00
B1620-141-H00
B1621-201-000
B1622-565-000
B1623-201-0A0-A
B1624-555-000

.B1627-226-000

B1633-122-0A0
B1634-141-H00
B1646-201-000
B1647-226-000
B1648-122-000
B1651-141-H00
B1701-115-000
B1702-012-000
B1702-012-000
B1702-012-000
B1704-141-H00
B1705-141-H00
B1705-155-000
B1706-155-000
B1707-155-000
B1801-141-H00
B1802-141-H00-A
B1803-141-HQ0
B1804-141-H00
B1835-141-H00
B1837-012-0A0
B1901-115-000
B1901-115-0A0
B1902-115-000
B1903-141-1100
B1904-115-000
B3001-141-H00
B3002-141-H00
B3003-141-H00-A
B3005-141-H00
B3006-141-H00
B3007-141-H00
B3008-141-H00
B3009-141-H0A
B3010-141-H00
B3011-141-H00
B3011-141-H0A
B3012-141-H00-A
B3013-141-H0A
B3013-141-H0B
B3014-141-H00-A
B3015-141-H00
B3016-141-H00

1

12 -

12
12
12
12
12

11
53
4

9

B3017-141-100-A
B3018-141-H00
B3019-141-100
B3020-141-H00
B3021-141-H00
B3022-141-H00
B3023-141-H00-A
B3023-141-HAQ-A
B3024-141-H00
B3025-141-H00-A
B3026-141-H00
B3027-141-H00
B3028-141-H00
B3029-141-H00
B3030-141-H00
B3031-141-H00
B3032-141-H00
B3033-141-H00
B3034-141-H00
B3035-141-H00
B3036-141-H00
B3037-141-100
B3037-141-HAD
B3111-141-HAD
B3111-552-800
B3115-552-000
B3116-125-000
B3118-552-F00
B3120-125-000
B3126-012-000
B3127-127-000
B3128-012-000
B3129-053-000

- B3132-552-000

B3134-141-H00
B3201-012-0A0
B3214-047-000
B3216-047-000
B3301-012-000
B3301-012-0A0
B3302-012-000
83305-012-000
B3306-012-000
B3307-012-000
B3308-012-000
B3309-012-000
B3310-012-000
B3311-012-000
B3312-012-000
B3401-141-H00

B3402-141-H00-A

B3402-141-HAO-A
B3403-141-H00
B3404-141-H00
B3405-141-H00
B3406-141-H00
B3415-141-HAD
B3416-141-H00-A
B3420-141-H0A
B3420-141-HAA
B3424-141-H00
B3425-141-H00
B3426-141-H00-A
B3432-141-H00

Page Ref.
A No.
12 22
12 23
12 24
12 25
12 26
12 27
12 29
12 28
1230
12 32
12 33
12 3
12 3
12 36
12 3
12 38
12 3
12 40
12 41
12 42
12 43
12 45
12 44
10 1
10 2
‘10 3
10 4
10 1
10 9
10 6
10 12
10 7
10 8
10 9
10 13
15 9
2 43
2 M
16 20
16 1
16 9
16 11
16 7
16 2
16 6
16 5
16 3
16 12
16 10
14 l§
14 8
14 6
14 9
14 10
4 1
4 12
14 5
14 3
14 20
14 18
14 24
14 26
14 19
14 22

B3433-141-HOA
B3434-141-100
B3435-141-100
B83503-201-000
B3504-201-000
B3508-019-000
B3515-201-000
B3517-009-000
B3527-012-000
B7114-012-0A0
83204-012-000
B8206-012-000
B8209-012-000
88210-012-000
B8212-125-000
B8213-125-AA0
B8216-057-0A0
B8217-141-HAD
B9101-552-000
B9109-555-000
B9110-012-000
B9111-012-000
B9112-012-000
B9113-012-000
B9117-012-000
B9117-012-000
B9121-141-HAD
BP-8000000-00

€a-2000000-00
€a-2000000-00
£a-2000000-00
Ca-2000000-00
€a-2000000-00
Ca-2020000-00
€a-2020000-00
€a-2020000-00
€a-2020000-00

€Q-2020000-00 -

€a-2020000-00
£Q-2020000-00
CS-0791016-SH
CS-079101C-SH
CS-1111019-SH
CS-111101C-Sk
CS-1471012-SH
£5-1471212-SH
CS-147121A-8H

D1201-141-E00
D3161-555-B00
D3162-555-800
D3168-555-H0B

1
14
14

—t bt e e e e e Tl el et et el il el el red
e 0o 0D OO 0O 0a 00O 0000 ~]—1—1=1=1=1000D202 00D

—
e e D 00 00 U0 D WD 4D OO OO0 OO0 e DD LD W B e o

D3410-141-B00-A 14

D8201-141-R00
D8201-141-FAQ
D8203-555-B00
D8204-555-D00
D8231-141-B00
D8232-141-E00
D8233-141-E00
D9118-555-B00

MAV-02130000

CN G e DD LN GO = DD

=]
w

—19 —




NUMERICAL INDEX OF PARTS

% ol

Part No.
5 &

Part No. Page Ref.
it B N

oo

Part No.
o &

Page Ref .
B No.

MC142-501-300
MDB-100B2104

NM-6061061-SE
NM-6100663-SE
NS-6110420-sP
NS-6123881-SE
NS-6150310-SP
NS-6160520-SP
NS-6660430-SP
NS-6660430-SP
NS-6680320-SP
NS-6680320-5P
NS-6680410-SP
NS-6680410-SP
NS-6680410-SP
NS-6740510-SP

PS-0300132-KH
PS-0300132-KH
P$-0300201-KP
PS-0300322-K0
PS-0350102-KR
PS-0350102-KR
PS-0350102-KR

RE-0400000-K0
RE-0500711-KP
RO-1331701-00

S0-0600271-SP
SD-0600321-SP
$D-0790351-8P
SD-0850751-5P
$D-0950802-SH
§D-0991551-SP
§0-1020961-5P
§D-1020961-SP
SK-3311600-SE
SK-3452000-SE
SK-3482500-8C
SK-3483200-5E
SM-9061080-SE
$5-0650876-SD
§5-2080710-8P
$§-2110920-TP
$5-4080620-TP
§5-5090610-SP
5§5-5660440-SP

§§-6060210-SP

§S-6090670-TP
$5-6090810-SP
§5-6110480-5P
§5-6110480-5P
§5-6110710-TP
§S-6111210-8P
§5-6111610-SP
$5-6111620-SP
$5-6121050-SP
$5-6121210-8P
§5-6121210-SP
$8-6151220-8P
55-6151440-5P
$5-6661110-SP

Page Ref .
B No.
5 7
18 1
16 8
16 18
9 2
16 16
12 13
12 o
12 50
12 51
12 52
12 a7
§ 10
8§ 49
12 56
g 3
6 12
12 58
2 59
12 46
2 1
2 13
2 U
12 3
g 35
4 11
10 14
10 16
14 4
12 14
8 53
14 2
8 2
12 60
17 6
6 19
110
14 13
6 17
12 69
2 3
2 2
8§ 36
2 2
9 U
2 6
5 19
12 62
15 6
1 12

p—

—
0o D oo D Co 00 O 0D WO oo
(%]
(==}

$S-7080510-TP
§8-7090610-SP
$5-7090620-TP
88-7090710-SP
$5-7090920-SP
$S-7091110-8P
§S-7110340-5P
§5-T110610-SP
$-7110710-SP
§8-7110710-SP
§8-7110720-SP
§5-7110840-SP
$5-7110910-SP

-88-T111120-8P

$S-7111120-P
§5-7111410-SP
§5-7112420-SP
$5-7112420-5P
$5-7120910-SP
$5-7120910-SP
$5-7121410-8P
$S-7121410-5P
$S-7150740-SP
$5-7620750-5P
$S-7681750-TP
$5-8090670-SP
$5-8110310-SP
$5-8110310-8P
$5-8110510-5P
$5-8110510-SP
55-8110750-SP
$5-8111251-SP
$5-8150310-SP
$5-8150510-TP
$5-8150510-TP
$5-8150710-SP
$5-8150710-5P
$5-8150710-SP
$5-8150710-P
$5-8151150-SP
$5-8151150-SP
55-8151150-SP
$5-8151550-SP
$5-8151550-5P
55-8151550-SP
$5-8151550-SP
$5-8151550-5P
$5-8151780-5P
$5-8620610-TP
$5-8660530-TP
$5-8660610-TP
$5-8660610-TP
$5-8660610-TP
$5-8660610-TP
$5-8660610-TP
$5-8660610-TP
$5-8660810-TP
$5-8681950-SP
$5-9181520-CP
$5-9182010-SN
$5-9660720-SP
$5-9660910-SP

TA-0300503-R0

fa—

—
CoO 0O O NN RN NNDD DT & oo

[a—y

—

f—y

[a— —
GO DN D O D O LN O o

—_

ja—ry

P
OO OO e e WP B DD DD 00 O W e DD 00 e 00 O W B B 0D 0D e £ OO0 OO W

—

e

TA-1250406-R0

WP-0501016-SC
WP-0560860-SE
WP-0621016-SD
Ws-0531060-KR
WS-0641560-KR
WS-1002560-KR
WZ-1052010-KP

105-39906
105-39906
110-23751
111-83209
170-11263
212-21452
212-51053
212-52507

Page Ref.
B No.
2 22
15 11
16 14
15 7
16 15
16 4
16 21
8 5
14 16
17 9
14 28
16 13
17 12
2 39
9 6
15 1

—20 —




oILIKKE

JUKI CORPORATION

HEAD OFFICE
2-1. 8-CHOME. KOKURYO-CHO.
CHOFU-CITY, TOKYO 182, JAPAN

LEATHER & HEAVY MATERIAL
EQUIPMENT DIVISION (LHD)
BUSINESS OFFICE

23-3, KABUKI-CHO 1-CHOME,
SHINJUKU-KU, TOKYO 160, JAPAN

CABLE : JUKI TOKYO
TELEX : J22967. 232-2301
PHONE : 03(3205)1081

JUKI k&4t REEMELB(LHD)
T182 EHEEBAMMEBES-2-1 T160 HREMBEIMMLEN-23-3
TEL. 03-3480-1111 (XF) TEL. 03-3205-1081 (F- ¥IL-12/)
HELVRSD, ZHEE
To order or for further
information,

please contact :

HFCON=YUANEERUBEDHFEL<ETTHHBDET,
# The description covered in this parts list is subject to change for improvement of the commaodity without notice.

HION—YUARE 199153 BERECHRHRTEE - HRILEEDTT.
* This parts list is edited and printed in accordance with the product specifications as of March 1991,

1991. 3 Printed in Japan




